



CONSUMER PRODUCTS SERVICES DIVISION



Page 1 of 2

CERTIFICATE OF COMPLIANCE
Certificat de Conformité
Konformitätsbescheinigung

CLIENT: CARPENTERS MANUFACTORY LIMITED
CLIENT:
KUNDE:

TEST REPORT NUMBER: (8520)090-0542 DATE OF ISSUANCE: APRIL 23, 2020
RAPPORT D'ESSAIS N° : DATE DU CERTIFICAT :
PRÜFBERICHTSNUMMER: AUSSTELLUNGSDATUM:

SAMPLE REFERENCE NO: ME07988(PA90027/ DATE RECEIVED: MARCH 31, 2020
REFERENCE DE L'ECHANTILLON: PA90164), DATE DE RECEPTION:
PROBENREFERENZNUMMER: ME11251(PA90737/ EINGANGSDATUM:
PA90768),
ME09128(PA90737/
PA90744)

ASSORTMENT NO.: N/A CLIENT REFERENCE NO.: N/A
NUMÉRO D'ASSORTIMENT: NUMÉRO DE RÉFÉRENCE
ARTIKELNUMMER: CLIENT :
KUNDEN
REFERENZNUMMER:

SAMPLE DESCRIPTION: A.) 620H X 800L SHELVING UNIT -ANTI-SCRATCH ACRYLIC MIRROR BACK
DESCRIPTION DE B.) 1320H X 1200L ARCH
L'ECHANTILLON : C.) 1320H X 800L ARCH
PROBENBESCHREIBUNG:

APPLIED STANDARDS: EN 71 PT.1-14+A1:2018 MECHANICAL HAZARDS (1-7)
NORMES APPLIQUEES: EN 71 PT.2-11+A1:2014 FLAMMABILITY
ANGEWANDTE STANDARDS: EN71-3:2013 HM+A3:2018
EN71-3:2019 HEAVY METALS
EN 71 Pt.9 Formaldehyde release in wood



CERTIFICATE OF COMPLIANCE
Certificat de Conformité
Konformitätsbescheinigung

Based on the test results and conclusions contained in the above mentioned test report, we consider that the tested sample complies with the above listed European standards.

Selon les résultats d'essais et les conclusions contenus dans le rapport d'essais mentionné ci-dessus, nous considérons que l'échantillon soumis aux essais est conforme aux exigences des normes européennes listées ci-dessus.

Basierend auf den Testergebnissen und Folgerungen in dem obigen Testreport erachten wir, dass das getestete Muster den oben erwähnten europäischen Standards entspricht.

BUREAU VERITAS SHENZHEN CO., LTD.

Hon Yin Kan
Manager
Toys And Juvenile Products Department

HK/ jn